FCC PART 15
TEST REPORT
No. 115242998-SRD02

for
TCL Communication Ltd.
GSM Quad-band / UMTS Tril-band / LTE 5-band mobile phone
Model Name: 50560
FCC ID: 2ACCJB043
With
Hardware Version: 04
Software Version: vH55

Issued Date: 2016-01-19

\ A\ I h N
Q‘\u%’/, A

SN—""2~ ERRE
iewrE CNAS &

T
RS TESTING
Y 4
AN CNAS L0570
Note:

The test results in this test report relate only to the devices specified in this report. This report shall not be
reproduced except in full without the written approval of CTTL.

Test Laboratory:

CTTL, Telecommunication Technology Labs, Academy of Telecommunication Research, MIIT

No. 52, Huayuan Bei Road, Haidian District, Beijing, P.R.China 100191

Tel: +86(0)10-62304633-2512, Fax: +86(0)10-62304633-2504 Email: cttl terminals@catr.cn. www.chinattl.com




— No. [15242998-SRD02
w777 Page2 of 138
.
CONTENTS
CONTENTS ... ettt ettt sttt b e s e s b b e s R e Rt s b e b e s e e b e et seebe e e b e se et ete st es et ene st etensene s 2
1. TEST LATORATORY ...ttt ettt sttt et st saete e eae s sbesetessene e seenenes 8
1.1, TESTING LOCATION ..ueuiitiuiitiieiete ettt te ettt et be e e et b et sttt s e £t et sesb et e st et e es e saebeneebe e e 8
1.2, PROJECT DATA ...uitiitttieteteteiestete et etes et e st ebe sttt e et es e e b et e e e bs e b e bt s e e b et e b er e £t ek e Rt sb et e st et e esenbebeneebe e nnen 8
1.3, SIGNATURE ...ttt ittt ettt et s ettt et etk e kst e b e bt b ba e b e bt e e b et b e Rt £t eb e Rt eb e b e et et e nes e s b ebeneebe e nnan 8
2. CLIENT INFORMATION ..ottt sttt ettt et e ete et saesese e e e seene e 9
2.1, APPLICANT INFORMATION ... ccutuitietiieteeatesestetesesteie et sesbene et et st bbbt ereseebe st abe st s bebetesesbenenaenenes 9
2.2, MANUFACTURER INFORMATION ....cctititiuiitentitetentstetestetesesteseietesessesesaeseseens eseseesesessesessesesesessenesseseses 9
3. EQUIPMENT UNDER TEST (EUT) AND ANCILLARY EQUIPMENT(AE) .....c.cccove.... 10
3Ll ABOUT EUT ettt bbbttt b £k s bt sttt bt ne bt enan 10
3.2, INTERNAL IDENTIFICATION OF EUT USED DURING THE TEST ...cttitiiiteriescetenesieiesesiesesineeieseseenennas 10
3.3.  INTERNAL IDENTIFICATION OF AE USED DURING THE TEST ... cveutveteintenenesetenesietesestesesisessesessesennas 10
3.4, GENERAL DESCRIPTION. . ..ututtetttiateseatestseeteeatetesesseesteseseeseiesesessesesessesesas eesesessesesessesessssesessssensanas 10
4. REFERENCE DOCUMENTS ......ooiiiiiieisee et ettt e e e 1
4.1,  DOCUMENTS SUPPLIED BY APPLICANT ....otitiuiiiitemiteiestetenestiessesesessenessesess sessesessesesessesesessesesesseneanas 1
4.2. REFERENCE DOCUMENTS FOR TESTING ...c.tittuiriiterirteiestatenestiessesesestenessesess sessesessesesessesssessesesesseneanas 1
5. LABORATORY ENVIRONMENT ....ootiiiiitiee sttt et ssenesseseee et nesaene s 1
6. SUMMARY OF TEST RESULTS ..ottt ettt ettt sesne e e 12
6.1,  SUMMARY OF TEST RESULTS ...cutttittiitetirieteeatetesestenestesestets ebesessetesessesesas setesessesesessesessssesessssensanas 12
8.2, STATEMENTS  cttutiteuttetetesieteeetete s ete st steseseeses e et ebese et et e be s e s e et e be bt e b e b e eeeb e st e b £ebes e ebebeseebe e e bnbebeneebe e anan 12
6.3, TEST CONDITIONS ....tutiteuiitesiteteteetesesteseseeseseebetesesse e saesestebe1ebebesbebeaeabeseaae £ebesesbebeseebe e s bnaeteneateeanan 12
7. TEST EQUIPMENTS UTILIZED ......oiiiiiitiet ettt et s 13
ANNEX A: MEASUREMENT RESULTS. ..ottt st sestnee e seee s 14
AL MEASUREMENT IMETHOD ...ttt sttt ettt ettt et ese ettt sbes she e sben e et e e bebenesnere et 14
A2, MAXIMUM OUTPUT POWER .....cuiiiiii sttt ettt sttt sttt sttt tes bt sbesesae b e bt enesnere et 15
A.3. PEAK POWER SPECTRAL DENSITY (CONDUCTED) .....ututteterteteieesesietesesteesses stesessenesaesesessesssessesesessens 16
A.4. OCCUPIED 26DB BANDWIDTH(CONDUCTED).......ucutittitereiestenieiatestesteeesessesne sessesessesnessesessesssnesnesneneas 18
Fic. 1 OccuUPIED 26DB BANDWIDTH (802.11A, 5180MHZ) ......ccvviviiiieies e 19
Fic. 2 OccuPIED 26DB BANDWIDTH (802.11A, 5200MHZ) ......ccvviviiiieies e 19
FIc. 3 OccUPIED 26DB BANDWIDTH (802.11A, 5240MHZ) ......ccvoioviiiieies e 20
Fic. 4 OcCcUPIED 26DB BANDWIDTH (802.11A, 5260MHZ) ......ccvoiiviiiieiis e 20
FIc.5 OccUPIED 26DB BANDWIDTH (802.11A, 5280MHZ) ......ccvviviiiieiis e 21
FIG. 6 OccUPIED 26DB BANDWIDTH (802.11A, 5320MH2Z) ......ccvviviiiieies e 21
Fic. 7 OccuPIED 26DB BANDWIDTH (802.11A, 5500MHZ) ......ccvviviiiieiis e 22
FIc. 8 OccuUPIED 26DB BANDWIDTH (802.11A, 5600MHZ) ......ccvoiiviiiieiis e 22
FIc. 9 OccuPIED 26DB BANDWIDTH (802.11A, 5700MHZ) ......covviviiiieies e 23
Fic. 10 OccuPIED 26DB BANDWIDTH (802.11N-HT20, 5180MH2Z)......ccccocvi i 23



No. [115242998-SRD02
Page3 of 138

(IIE)

Fic. 11 OccuPIED 26DB BANDWIDTH (802.11N-HT20, 5200MH2Z).......cccoiviiiieiinsreeesrin e 24
Fic. 12 OccuPIED 26DB BANDWIDTH (802.11N-HT20, 5240MH2Z).......cccocviiiieiinin e 24
Fic. 13 OccuPIED 26DB BANDWIDTH (802.11N-HT20, 5260MH2Z).......cccccoiiiieiirireeenre e 25
Fic. 14 OccuUPIED 26DB BANDWIDTH (802.11N-HT20, 5280MH2Z).......cccocvi i 25
Fic. 15 OccuPIED 26DB BANDWIDTH (802.11N-HT20, 5320MH2Z)......ccccoiviiiieiiirir e 26
Fic. 16 OccuPIED 26DB BANDWIDTH (802. 11IN-HT20, 5500MHZ)......cccocviiiieiiiiir e 26
Fic. 17 OccuPIED 26DB BANDWIDTH (802. 11IN-HT20, 5600MHZ).......cccccoiiiieiinvrceesre e 27
Fic. 18 OccuPIED 26DB BANDWIDTH (802. 1IN-HT20, 5700MHZ)......cccocoi i 27
Fic. 19 OccuPIED 26DB BANDWIDTH (802.11N-HT40, 5190MH2Z)......cccooiviiiieiiiese e 28
Fic. 20 OccuPIED 26DB BANDWIDTH (802.11N-HT40, 5230MH2Z)......ccccocviiiieiiesir e 28
Fic. 21 OccuPIED 26DB BANDWIDTH (802.1IN-HT40, 5270MH2Z)......cccocviiiieiirvr e 29
Fic. 22 OccuPIED 26DB BANDWIDTH (802.11N-HT40, 5310MH2Z)......ccooiviiiieiir e 29
Fic. 23 OccuPIED 26DB BANDWIDTH (802. 11IN-HT40, 5510MHZ)......cccocoiiiieiievr e 30
Fic. 24 OccuPIED 26DB BANDWIDTH (802. 11IN-HT40, 5590MHZ)......cccocoi i 30
FiG. 25 OccuPIED 26DB BANDWIDTH (802. 11IN-HT40, 56 70MHZ)......cccocoi i 31
A.5. BAND EDGES COMPLIANCE .....c.vvttieieteseeesssieseseseesesessesesesessiesesesesessssssesess sesesesessssssssesesssesesenensnses 32
A5.1 BAND EDGES - CONDUCTED. .....c.vttiteteseeesesiesesesesesesessesesesessissssesesessssssesess sesesesessssssssesesssesesenesnsnes 32
FIG. 26 BAND EDGES (802.11A, 5180MHZ) ......oiiiiiieie ettt ettt s 33
Fic. 27 BAND EDGES (802.11A, 5320MHZ) ....c.ooiiiiiieee ettt ettt s 33
Fic. 28 BAND EDGES (802.11A, 5500MHZ) ......oiiiiiiieie ettt ettt 34
FiGc. 29 BAND EDGES (802.11A, 5700MHZ) ......ooiieiieie ettt st sttt s 34
Fic. 30 BAND EDGES (802.11N-HT20, 5180MHZ) ....ooiiiiieeiieciee e et 35
Fic. 31 BAND EDGES (802.11N-HT20, 5320IMHZ) .....ooiiiiieeiieceee st et 35
Fic. 32 BAND EDGES (802.11N-HT20, 5500MHZ) .....ocviiiiiiiiisiee e et 36
Fic. 33 BAND EDGES (802.11N-HT20, 5700IMHZ) ....ooviiiiieiie et et 36
Fic. 34 BAND EDGES (802.11N-HT40, 5190MHZ) ...oooiiiiiieiie et et 37
FIG. 35 BAND EDGES (802.11N-HT40, 5310MHZ) ...oeoiiieiecie et ettt 37
FiG. 36 BAND EDGES (802.11N-HT40, 5510MHZ) ...eeoiiiiieeiie et et 38
Fic. 37 BAND EDGES (802.11N-HT40, 56 70MHZ) ....ooviiiieeie e et 38
AB5.2 BAND EDGES = RADIATED .....cucuttitet ittt sttt bt sene st e bbb s et n e nnes 39
Fic. 38 BAND EDGES (802.11A, 5180MHZ) ......oiiiiiiee sttt ettt s 40
Fic. 39 BAND EDGES (802.11A, 5320MHZ) ......oiiiiiiee ettt ettt 40
FIG. 40 BAND EDGES (802.11A, 5500MHZ) ......oiiiiiiieie ettt ettt 41
Fic. 41 BAND EDGES (802.11A, 5700MHZ) ......ooiiiiiee ettt ettt s 41
FiG. 42 BAND EDGES (802.11N-HT20, 5180MHZ) ....ooiiiiieeiieciee e et 42
FIG. 43 BAND EDGES (802.11N-HT20, 5320IMHZ) ....ooviiiiieiie et et 42
Fic. 44 BAND EDGES (802.11N-HT20, 5500MHZ) .....ooviiiiiiiiiiiee e ettt 43
FiG. 45 BAND EDGES (802.11N-HT20, 5700IMHZ) ....ooviiiieeiiteiee e et 43
FIG. 46 BAND EDGES (802.11N-HT40, 5190MHZ) ....ooiiiieeeiieceee e e 44
Fic. 47 BAND EDGES (802.11N-HT40, 5310MHZ) ....eeoiiieieeeie et ettt 44
FiG. 48 BAND EDGES (802.11N-HT40, 5510MHZ) ...eooiiiiieeiie et ettt 45
FiG. 49 BAND EDGES (802.11N-HT40, 56 70MHZ) ....ooviiiie et et 45
A.6. TRANSMITTER SPURIOUS EMISSION ....ocuiiiiiieriieiiiinisteieseeseises e sesssisses enstesenesssessssesssssesenensnenes 46

FIG. 50 RADIATED SPURIOUS EMISSION (802.11A, CH36, 1 GHZ-6 GHZ).........cccoeveveiirieeieiians 56



(Ig)

FiG. 51
FiG. 52
FIG. 53
FiG. 54
FiG. 55
FIG. 56
FiG. 57
FiG. 58
FiG. 59
FiG. 60
FiG. 61
FiG. 62
FIG. 63
FiG. 64
FIG. 65
FIG. 66
FiG. 67
FiG. 68
FiG. 69
FiG. 70
Fic. 71
FiG. 72
FIG. 73
Fic. 74
FIG. 75
FIG. 76
FiG. 77
FIG. 78
FiG. 79
FiG. 80
FiG. 81
FiG. 82
FiG. 83
FiG. 84
FiG. 85
FiG. 86
FiG. 87
FiG. 88
FiG. 89
FiG. 90
FiGc. 91
FiG. 92
FiG. 93
FiGc. 94

No. [115242998-SRD02
Page4 of 138

RADIATED SPURIOUS EMISSION (802.11A, CH36, 6 GHZ-18 GHZ)........ccceooevevererceieieans 57
RADIATED SPURIOUS EMISSION (802.11A, CH40, 30 MHZ-1 GHZ) .....c.cooeveveieiceiian, 57
RADIATED SPURIOUS EMISSION (802.11A, CH40, 1 GHZ-6 GHZ)........cccooeveveicieeieins 58
RADIATED SPURIOUS EMISSION (802.11A, CH40, 6 GHZ-18 GHZ)........cceooeviveeeirerireian, 58
RADIATED SPURIOUS EMISSION (802.11A, CH40, 18 GHZ-26.5 GHZ)......c.ccoccveiveircieriin, 59
RADIATED SPURIOUS EMISSION (802.11A, CH40, 26.5 GHZ-40 GHZ).........c.ccvevvirereiian, 59
RADIATED SPURIOUS EMISSION (802.11A, CH48, 1 GHZ-6 GHZ)........cccooevevevecireeisin, 60
RADIATED SPURIOUS EMISSION (802.11A, CH48, 6 GHZ-18 GHZ)........cccoevivireirerirsiian, 60
RADIATED SPURIOUS EMISSION (802.11A, CH52, 1 GHZ-6 GHZ)........ccoooevevcieieeeisian, 61
RADIATED SPURIOUS EMISSION (802.11A, CH52, 6 GHZ-18 GHZ)........cceoeviveereircreician, 61
RADIATED SPURIOUS EMISSION (802.11A, CH56, 30 MHZ-1 GHZ) ......cooovevivirirciereiian, 62
RADIATED SPURIOUS EMISSION (802.11A, CH56, 1 GHZ-6 GHZ).........ccoeveveierireieisiin, 62
RADIATED SPURIOUS EMISSION (802.11A, CH56, 6 GHZ-18 GHZ)........ccooeviverircreieieans 63
RADIATED SPURIOUS EMISSION (802.11A, CH56, 18 GHZ-26.5 GHZ)......c.cc.ccvvvivcrevin, 63
RADIATED SPURIOUS EMISSION (802.11A, CH56, 26.5 GHZ-40 GHZ).........cc.ccvevveireieriian, 64
RADIATED SPURIOUS EMISSION (802.11A, CH64, 1 GHZ-6 GHZ)........ccocoeveveierireieieiin, 64
RADIATED SPURIOUS EMISSION (802.11A, CH64, 6 GHZ-18 GHZ)........cccovvevireircieician, 65
RADIATED SPURIOUS EMISSION (802.11A, CH100, 1 GHZ-6 GHZ)........ccoooevivircircieieiran, 65
RADIATED SPURIOUS EMISSION (802.11A, CH100, 6 GHZ-18 GHZ)......c.ccooevevirirerciian, 66
RADIATED SPURIOUS EMISSION (802.11A, CH120, 30 MHZ-1 GHZ) .....cooovevivirircicieiin, 66
RADIATED SPURIOUS EMISSION (802.11A, CH120, 6 GHZ-18 GHZ)......coccooevvevivircieriran, 67
RADIATED SPURIOUS EMISSION (802.11A, CH120, 18 GHZ-26.5 GHZ).......c.ccovvevveieriran, 67
RADIATED SPURIOUS EMISSION (802.11A, CH120, 26.5 GHZ-40 GHZ).........ccovvevvereriran, 68
RADIATED SPURIOUS EMISSION (802.11A, CH140, 1 GHZ-6 GHZ)........ccceooeveveireirciireiian, 68
RADIATED SPURIOUS EMISSION (802.11A, CH140, 6 GHZ-18 GHZ)......c.ccooeveviverererian, 69
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH36, 1 GHZ-6 GHZ) ........ccccvvverirran, 69
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH36, 6 GHZ-18 GHZ) ........cccvveverirnn, 70
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH40, 30 MHZ-1 GHZ) .......cccovvvevirirnn, 70
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH40, 1 GHZ-6 GHZ) ........cceovevveririrne, 71
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH40, 6 GHZ-18 GHZ) ........ccevveverrne, 71
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH40, 18 GHZ-26.5 GHZ) .........cccovvvvee. 72
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH40, 26.5 GHZ-40 GHZ) .........cc.cccevvevn. 72
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH48, 1 GHZ-6 GHZ) ........cccovevvcririrne, 73
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH48, 6 GHZ-18 GHZ) ........ccevvevivirnn, 73
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH52, 1 GHZ-6 GHZ) ........ccovevvevirirnn, 74
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH52, 6 GHZ-18 GHZ) ........ccevveverirnn, 74
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH56, 30 MHZ-1 GHZ) .......ccccoeeviriene, 75
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH56, 1 GHZ-6 GHZ) ........cccevvcvivrnen, 75
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH56, 6 GHZ-18 GHZ) ........cccvveverirnen, 76
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH56, 18 GHZ-26.5 GHZ) .........cccccvvveve. 76
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH56, 26.5 GHZ-40 GHZ) ..........c.cccevvn.e. 77
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH64, 1 GHZ-6 GHZ) ........cccovvvevirirnn, 77
RADIATED SPURIOUS EMISSION (802.11N-HT20, CH64, 6 GHZ-18 GHZ) ........ccevvevrrirne, 78

RADIATED SPURIOUS EMISSION (802.11N-HT20, CH100, 1 GHZ-6 GHZ) ........ccevvevrrrnn, 78



No. [115242998-SRD02
Page5 of 138

(Ig)

FiG. 95 RADIATED SPURIOUS EMISSION (802.11N-HT20, CH100, 6 GHZz-18 GHZ) ......cccccovvvriines 79
FIG. 96 RADIATED SPURIOUS EMISSION (802.11N-HT20, CH120, 30 MHZ-1 GHZ) .....ccoovoviviirines 79
FiG. 97 RADIATED SPURIOUS EMISSION (802.11N-HT20, CH120, 1 GHZ-6 GHZ) ......ccovvvviiriiines 80
FiG. 98 RADIATED SPURIOUS EMISSION (802.11N-HT20, CH120, 6 GHZ-18 GHZ) ......cccoveveirirines 80
FiG. 99 RADIATED SPURIOUS EMISSION (802.11N-HT20, CH120, 18 GHz-26.5 GHZ) ......cccccvvvvvaeeee 81
FIG.100  RADIATED SPURIOUS EMISSION (802.11N-HT20, cH120, 26.5 GHZ-40 GHZ) ..........ceunee.. 81
FIG.101  RADIATED SPURIOUS EMISSION (802.11N-HT20, CH140, 1 GHZ-6 GHZ) .....ccoovvvvirvviiie. 82
FIG. 102  RADIATED SPURIOUS EMISSION (802.11N-HT20, CH140, 6 GHZ-18 GHZ) ........ccvovivrvenee. 82
FIG. 103  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH38, 30 MHZ-1 GHZ) .......cccovvvivriinene. 83
FIG. 104  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH38, 1 GHZ-6 GHZ) .....cccovovvviriiieiine, 83
FIG. 105  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH38, 6 GHZ-18 GHZ) .......c.ccovvvvvrviinne. 84
FIG. 106  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH38, 18 GHZz-26.5 GHZ) .........ccvcvevveee. 84
FIG. 107  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH38, 26.5 GHZ-40 GHZ) ...........ccvevenee. 85
FIG. 108  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH46, 1 GHZ-6 GHZ) .....cccovovvvviiiiiine, 85
FIG.109  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH46, 6 GHZ-18 GHZ) ........ccovvvvviviiine. 86
FIG.110  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH62, 30 MHZ-1 GHZ) ..o, 86
FIG. 111  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH62, 1 GHZ-6 GHZ) .....ccoovivivvirviiine. 86
FIG. 112  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH62, 6 GHZ-18 GHZ) .......occovvvvviiiine. 87
FIG. 113  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH62, 18 GHZz-26.5 GHZ) .......ccccvevevree. 87
FIG. 114  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH62, 26.5 GHZ-40 GHZ) .........c.cocvevrnee. 88
FIG.115  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH102, 1 GHZ-6 GHZ) .....ccoovvvvirviiiie. 88
FIG.116 = RADIATED SPURIOUS EMISSION (802.11N-HT40, CH102, 6 GHZ-18 GHZ) ........covovrvvinne. 89
FIG. 117  RADIATED SPURIOUS EMISSION (802.11N-HT40, cH118, 30 MHZ-1 GHZ)........ccocovrvririnene. 89
FIG. 118  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH118, 1 GHZ-6 GHZ) ........cccvvvvriiiee. 90
FIG. 119  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH118, 6 GHZ-18 GHZ) .........ccovvvrvinee. 90
FIG.120  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH118 18 GHz-26.5 GHZ) ..........cocvevvee. 91
FIG.121  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH118, 26.5 GHz-40 GHZ) ..........cevnene. 91
FIG.122  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH134, 1 GHZ-6 GHZ) ..o, 92
FIG. 123  RADIATED SPURIOUS EMISSION (802.11N-HT40, CH134, 6 GHZ-18 GHZ) ........covoviviinne. 92
A.7. SPURIOUS EMISSIONS RADIATED < 30MHZ ..ottt st 93
FIG. 124  RADIATED SPURIOUS EMISSION (802.11A, CH40, 9 KHZ ~30 MHZ) ......ccveiiiiniicrieicine, 93
A.8. CONDUCTED EMISSION (150KHZ- 30MHZ) ......ccuiiiiieieiesie et et nee e 94
FIG. 125  CONDUCTED EMISSION(802.11A, CHAD, TX) .evtieieeerieieriestesieeie s ceereesieseeseesneeseseeeseeseeneens 95
FIG.126 ~ CONDUCTED EMISSION(802.11A, IDLE) .....ccueiitiiiieis i eiese e ettt nee 96
ALDPEAK EXCURSION ...ttt ettt ettt bbbttt £t et e s ene e ettt b et r e e s 97
FIG. 127  PEAK EXCURSIONS (802.11A, CH3B, PEAK) ....ccutieiteeresieneesiestesteeseeses ceeneesseseessesneesessesseessessens 99
FIG. 128  PEAK EXCURSIONS (802.11A, CH36, AVERAGE) ......eeiutieeeriestesieeiesis seereesieseessesneesesseeseessessens 99
FIG. 129  PEAK EXCURSIONS (802.11A, CHAD, PEAK) ....oiiitieiieieieiestestesieenee st ceeneesteseessaeneesesneeneeseenes 100
FIG.130  PEAK EXCURSIONS (802.11A, CHAO, AVERAGE) ......cueitieiertestesieeeeses ceeneesteseesseeneesesseeneeseenes 100
FIG. 131  PEAK EXCURSIONS (802.11A, CHAB, PEAK) ....ocviteeieeieieneestestesieesee st ceeneesteseessaeneesesneeneeseenes 101
FIG. 132  PEAK EXCURSIONS (802.11A, CHA8, AVERAGE) ......cceitieeesiestesreenieses ceeneesteseesseeneesesseeneeseenes 101
FIG. 133  PEAK EXCURSIONS (802.11A, CH52, PEAK) ....oititiiiieieieiestestesieeneeses ceeneestestesseessesesneeneesee e 102
FIG. 134  PEAK EXCURSIONS (802.11A, CH52, AVERAGE) ......cceitieiestesteeieenieses ceeseestestesseensesesseeneeseenes 102

FIG. 135  PEAK EXCURSIONS (802.11A, CH56, PEAK) ....ocviiieiieisieiestesiesieesieses ceesiestestesseeneesesneeeeseenes 103



(IIE)

No. [115242998-SRD02
Page6 of 138

FIG. 136  PEAK EXCURSIONS (802.11A, CH56, AVERAGE) ......cueiutieiertesteseeseeses ceeseestestessaessesssseesseseenes 103
FIG. 137  PEAK EXCURSIONS (802.11A, CHB4, PEAK) ....ocviiiiieieieiestesteeieesiests ceeneesteseessaeneesesneeneeseenes 104
FIG. 138  PEAK EXCURSIONS (802.11A, CHE4, AVERAGE) ......cceitieiesiesteeieenieses ceeneeseeseesseensesesseeneeseenes 104
FIG. 139  PEAK EXCURSIONS (802.11A, CH100, PEAK) ..iiviteeeieieiestesieereeseeses seeneeseeseesseeeesesseeneeseenes 105
FIG.140  PEAK EXCURSIONS (802.11A, CH100, AVERAGE) ......citisterterteereenieses ceeneeseeseesseeseesesseensessenes 105
FIG. 141  PEAK EXCURSIONS (802.11A, CH116, PEAK) ...ceieeieeieienieseeseeeseeneeses ceeneeseeseesseensesesseeseeseenes 106
FIG. 142  PEAK EXCURSIONS (802.11A, CH116, AVERAGE) .....ceitieniisieriesreesieses ceeneeseesensseeneesesseeneeseenes 106
FIG. 143 PEAK EXCURSIONS (802.11A, CH140, PEAK) ..eiviieieieieeeseesteeieeseeses ceeneeseeseesseeeesesseeneeseeses 107
FIG. 144  PEAK EXCURSIONS (802.11A, CH140, AVERAGE) ......citisueitesteereenieses seeneeseeseesseensesesseeneeseeses 107
FIG. 145  PEAK EXCURSIONS (802.11N-HT20, CH36, PEAK) ...ccvivieieerieeieiesee ceeneeseeseesneeneesesneeneesee s 108
FIG. 146  PEAK EXCURSIONS (802.11N-HT20, CH36, AVERAGE) .....ccviteereeirite ceeiesteseesneeneesesseeneeseenes 108
FIG. 147  PEAK EXCURSIONS (802.11N-HT20, CHAQ, PEAK) ...ccvtieuieieerieeieeiesie ceeie e seesneeneesesneeneesee s 109
FIG. 148  PEAK EXCURSIONS (802.11N-HT20, CHAQ, AVERAGE) .....ecttiteerieiritr ceeneestesensseeneesesneeneeseenes 109
FIG. 149  PEAK EXCURSIONS (802.11N-HT20, CHA8, PEAK) ...ccvtieeerieriesieeiesis ceereesiesnesseeeesesseeneeseeneas 110
FIG.150  PEAK EXCURSIONS (802.11N-HT20, CHA8, AVERAGE) .....ccutitirteeierir ceereesiesiesieeseeseseeeneeseeneas 110
FIG. 151  PEAK EXCURSIONS (802.11N-HT20, CH52, PEAK) ...civtieierieriesieeiesis ceereesiesiesieeseesesneeneeseesees 111
FIG. 152  PEAK EXCURSIONS (802.11N-HT20, CH52, AVERAGE) . ...ccttiterieeierir ceereesiesiesieeseesesneeneeseesnas 111
FIG. 153  PEAK EXCURSIONS (802.11N-HT20, CH56, PEAK) ...ccvtieieriesiesieeiesie ceereesiesiesieeseesesneeneesee e 112
FIG. 154  PEAK EXCURSIONS (802.11N-HT20, CH56, AVERAGE) .....ccutitirireierir ceereesiesiesieeseesesneeneeseeseas 112
FIG. 155  PEAK EXCURSIONS (802.11N-HT20, CHB4, PEAK) ...ccvtivieieriesieeie e ceereesie e sieeseesesneeneesee e 113
FIG. 156  PEAK EXCURSIONS (802.11N-HT20, CHE4, AVERAGE) .....ccutitiriieierir ceereesiesiesieeseesesneeneeseeneas 113
FIG. 157  PEAK EXCURSIONS (802.11N-HT20, CH100, PEAK).......ccveiteiteeiieieris ceereesiesiesieeseesesseeneeseesees 114
FIG. 158  PEAK EXCURSIONS (802.11N-HT20, CH100, AVERAGE) ......citiieierir ceereesiesiesieeeesesieeneesee e 114
FIG. 159  PEAK EXCURSIONS (802.11N-HT20, CHL116, PEAK)......icivirteriesieeiesis ceereesiesiesieeseesesneeneeseeseas 115
FIG.160  PEAK EXCURSIONS (802.11N-HT20, CH116, AVERAGE) ..ccueitirieeierireereesiesiesseeseesesseeneeseeneas 115
FIG. 161  PEAK EXCURSIONS (802.11N-HT20, CH140, PEAK).......ccueieitesieeiesis ceereesiesiesieeseesesneeneeseeneas 116
FIG. 162  PEAK EXCURSIONS (802.11N-HT20, CH140, AVERAGE) ......eiviieierir ceeriesiesiesieeee s sieeneesee e 116
FIG. 163  PEAK EXCURSIONS (802.11N-HT40, CH38, PEAK) ...civtieierierierieeiesis ceereesiesiesteeseesesseeneeseenees 117
FIG. 164  PEAK EXCURSIONS (802.11N-HT40, CH38, AVERAGE) . ...ccutiteireeierir eereesiesiesieeseesesneeneeseeneas 117
FIG. 165  PEAK EXCURSIONS (802.11N-HT40, CHAB, PEAK) ...covtieierieriesieeiesie ceeree e siesieeseese e enee e e 118
FIG. 166  PEAK EXCURSIONS (802.11N-HT40, CHAG, AVERAGE) . ...ccutiteieeeierir ceereesiesiesieeseesesneeeeseeneas 118
FIG. 167  PEAK EXCURSIONS (802.11N-HT40, CH54, PEAK) ..eoivtieierieriesieeie s ceereeste e sieeseesesneeneesee e 119
FIG. 168  PEAK EXCURSIONS (802.11N-HT40, CH54, AVERAGE) . ...ccttitiieieiesie ceereesiesiesieeseesesneeneeseeseas 119
FIG. 169  PEAK EXCURSIONS (802.11N-HT40, CHB2, PEAK) ...ccvieierierieeieeriesie ceereesiesiesseeneesesneeneesee s 120
FIG.170  PEAK EXCURSIONS (802.11N-HT40, CHE2, AVERAGE) .....ccuviteereeieies ceeniesiestesieeeesesneeneesee s 120
FIG. 171  PEAK EXCURSIONS (802.11N-HT40, CH102, PEAK).......ccutitereeereeirses ceeiestesensseeseesesseeseeseenes 121
FIG. 172  PEAK EXCURSIONS (802.11N-HT40, CH102, AVERAGE) ......ccviieirier ceeriesiesiesieeniese e nee e 121
FIG. 173 PEAK EXCURSIONS (802.11N-HT40, CH110, PEAK).....ciciiiereeeeeienis ceeie e siesieesee e snee e see e 122
FIG. 174  PEAK EXCURSIONS (802.11N-HT40, CH110, AVERAGE) ...cueiteeteeeeies ceeriesiestesseeseesesneeneesee s 122
FIG. 175  PEAK EXCURSIONS (802.11N-HT40, CHL34, PEAK).......cctierteeeenirses ceeiestestesieeneesesneenee e 123
FIG.176  PEAK EXCURSIONS (802.11N-HT40, CH134, AVERAGE) ......cccviieririer ceeiesiesiesieeneese e 123
A.10. OCCUPIED 6DB BANDWIDTH .....cvviiiireriiesisseseenesesesietesesessssesesesessssssssesens sesesesessssssssssesssesesesnsns 124
FIG. 177  OcCUPIED 6DB BANDWIDTH (802.11A, CH 36)....ccceeivieiiiierieeieniesis ceeie e siesiee e e 125
FIG. 178  OccUPIED 6DB BANDWIDTH (802.11A, CH40)......cceiitieiiiierie e sie et 125



 — ¢ No. 115242998-SRD02

=777 Page7 of 138
N
FIG.179  OccUPIED 6DB BANDWIDTH (802.11A, CHA48)....ccoveivieiecie e sis et 126
FIG.180  OccUPIED 6DB BANDWIDTH (802.11A, CH52)....ccieiiieieiie e et 126
FIG. 181  OccUPIED 6DB BANDWIDTH (802.11A, CH56)....cccveivieieiierieeienie s et 127
FIG. 182  OccCUPIED 6DB BANDWIDTH (802.11A, CH B4)....cceeieieiivie e e 127
FIG. 183  OccuUPIED 6DB BANDWIDTH (802.11A, CH 100)......ccctiiirirrieeierienie ceeiesiesiesreeneese e e 128
FIG. 184  OccUPIED 6DB BANDWIDTH (802.11A, CH 116) ....ceiivieiiiierieeiein s et 128
FIG. 185  OccUPIED 6DB BANDWIDTH (802.11A, CH 140) ..ot iiiierieeierie s et sie e 129
FIG. 186  OccuUPIED 6DB BANDWIDTH (802.1IN-HT20, CH 36) ..c..evvieeerieiriir ceeie e e 129
FIG. 187  OccupPIED 6DB BANDWIDTH (802.1IN-HT20, CHA40) ..c..oiciiiiieeiie e 130
FIG. 188  OccuPIED 6DB BANDWIDTH (802.1IN-HT20, CHA48) .....oci v e 130
FIG. 189  OccuPIED 6DB BANDWIDTH (802.1IN-HT20, CH52) ..c..oiiiviieiiiie e 131
FIG.190  OccupPIED 6DB BANDWIDTH (802.1IN-HT20, CH56) .....coviviieiriie e 131
FIG.191  OccupPIED 6DB BANDWIDTH (802.1IN-HT20, CH 64) .....ocvieeeiieiiiie e sie e 132
FIG. 192  OccupPIED 6DB BANDWIDTH (802.1IN-HT20, CH 100) .....ccccteiieriierceeie e e eeenee e 132
FIG. 193  OccupPIED 6DB BANDWIDTH (802.1IN-HT20, CH116) ...cccvvveieirierceeie e e sieenie s 133
FIG. 194  OccupPIED 6DB BANDWIDTH (802.1IN-HT20, CH 140) .....ccccveieirier e siesie e 133
FIG. 195  OccupPIED 6DB BANDWIDTH (802.1IN-HT40, CH 38) ..c.eoiiieeieiiie e 134
FIG.196  OccuUPIED 6DB BANDWIDTH (802.1IN-HT40, CHA4B) .....oocviviieiiie et 134
FIG. 197  OccuPIED 6DB BANDWIDTH (802.1IN-HT40, CH54) ..c.ooiiiiiieeie et 135
FIG. 198  OccuPIED 6DB BANDWIDTH (802.1IN-HT40, CH 62) .....ocviveiieiriie et sie e 136
FIG.199  OccupPIED 6DB BANDWIDTH (802.1IN-HT40, CH 102) ....cceccviieiiiie e 136
FIG.200  OccupPIED 6DB BANDWIDTH (802.1IN-HT40, CH 110) ...occviviieieier e 137
FIG.201  OccuPIED 6DB BANDWIDTH (802.1IN-HT40, CH134) ...occiiviieiie et 137
A.LL FREQUENCY STABILITY w..oittuiuiiiatettetesesetsessesesesesesssessetesesessssiesesesessssssesesen sesesesessssssasesesssesenssnsns 138

AL L2, POWER CONTROL t.utttiteittesteesteestee st steesteette bt esbeessesasesssessbessbe st asbeesbesabeas e sabe beesbeeabeenbeenbesbeenbeenbeenee 138



No. [115242998-SRD02
Page8 of 138

(IE)

1. TEST LATORATORY

1.1. Testing Location

Location 1:CTTL(Huayuan North Road)
Address: No. 52, Huayuan North Road, Haidian District, Beijing,

P. R. China100191

Location 2:CTTL(Shouxiang)
Address: No. 51 Shouxiang Science Building, Xueyuan Road,

Haidian District, Beijing, P. R. China100191

1.2. Project data
Testing Start Date: 2015-12-01
Testing End Date: 2015-12-17

1.3. Signature
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Xu Zhongfei
(Prepared this test report)

Li Zhibin
(Reviewed this test report)

\

% 2\32"5,71"3

Lv Songdong
(Approved this test report)
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2. CLIENT INFORMATION

2.1. Applicant Information

Company Name:
Address:

City:

Postal Code:
Country:
Telephone:

Fax:

TCL Communication Ltd.

5F, C building, No. 232, Liang Jing Road, ZhangJiang High-Tech
Park, Pudong Area,Shanghai,201203,P.R.China

Shanghai

201203

China

(0)21 51798260

(0)21 6146 0602

2.2. Manufacturer Information

Company Name:
Address:

City:

Postal Code:
Country:
Telephone:
Fax:

TCL Communication Ltd.

5F, C building, No. 232, Liang Jing Road, ZhangJiang High-Tech
Park, Pudong Area,Shanghai,201203,P.R.China

Shanghai

201203

China

(0)21 51798260

(0)21 6146 0602
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3. EQUIPMENT UNDER TEST (EUT) AND ANCILLARY

EQUIPMENT(AE)
3.1. About EUT

Description GSM Quad-band / UMTS Tril-band / LTE 5-band mobile
phone

Model name 50560

FCCID 2ACCJB043

IC ID /

WLAN Frequency Range ISM Bands:

-5150MHz~5250MHz
-5250MHz~5350MHz
-5470MHz~5725MHz

Type of modulation OFDM

Antenna Integral Antenna

Extreme Temperature -20/+55°C

Extreme vol. Limits 3.5VDC to 4.35VDC (nominal: 3.7VDC)

Note: Photographs of EUT are shown in ANNEX C of this test report. Components list, please refer
to documents of the manufacturer; it is also included in the original test record of
Telecommunication Metrology Center of MIIT of People’s Republic of China.

3.2. Internal Identification of EUT used during the test

EUT ID* SIN HW Version SW Version
EUT1 014584000000130 04 vH55
EUT7 014584000000163 04 vH55

*EUT ID: is used to identify the test sample in the lab internally.

3.3. Internal Identification of AE used during the test

AE ID* Description Type SN
AE1 Dummy battery / /
AE2 Charger / /

*AE ID: is used to identify the test sample in the lab internally.

3.4. General Description

The Equipment Under Test (EUT) is a model of GSM Quad-band / UMTS Tril-band / LTE 5-band
mobile phone with integrated antenna. It consists of normal options: lithium battery, charger.
Manual and specifications of the EUT were provided to fulfil the test.
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4. REFERENCE DOCUMENTS

4.1. Documents supplied by applicant
EUT feature information is supplied by the applicant or manufacturer, which is the basis of testing.

4.2. Reference Documents for testing
The following documents listed in this section are referred for testing.

Title 47 of the Code of Federal Regulations; Chapter | 2014
Part 15 - Radio frequency devices

Methods of Measurement of Radio-Noise Emissions from

ANSI C63.4 Low-Voltage Electrical and Electronic Equipment in the Range of 2009
9 kHz to 40 GHz

Guidelines for Compliance Testing of Unlicensed National

KDB 789033 D02 June 2014
Information Infrastructure (U-NII) Devices Part 15, Subpart E

FCC Part15

5. LABORATORY ENVIRONMENT

Conducted RF performance testing is performed in shielding rcom.

EMC performance testing is performed in Semi-anechoic chamber.
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6. SUMMARY OF TEST RESULTS

6.1. Summary of Test Results
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Sub-clause of Sub-clause .
SUMMARY OF MEASUREMENT RESULTS Verdict
Part15E ofIC

Maximum Output Power 15.407 / P
Power Spectral Density 15.407 / P
Occupied 26dB Bandwidth 15.403 / P
Band edge compliance 15.209 / P
Transmitter spurious emissions radiated 15.407 / P
Spurious emissions radiated < 30 MHz 15.407 / P
Spurious emissions conducted < 30 MHz 15.407 / P
Peak Excursion 15.407 / P
Frequency Stability 15.407 / NA
Transmit Power Control 15.407 / NA

Please refer to ANNEX A for detail.

Terms used in Verdict column

P Pass, The EUT complies with the essential requirements in the standard.

NM Not measured, The test was not measured by CTTL

NA Not Applicable, The test was not applicable

F Fail, The EUT does not comply with the essential requirements in the

standard

6.2. Statements

CTTL has evaluated the test cases requested by the client/manufacturer as listed in section 6.1 of
this report for the EUT specified in section 3 according to the standards or reference documents
listed in section 4.1.

This report only deals with the WLAN function among the features described in section 3.

6.3. Test Conditions
For this report, all the test cases are tested under normal temperature and normal voltage, and
also under norm humidity, the specific condition is shown as follows:

Temperature 26°C
Voltage 3.7V
Humidity 44%
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7. TEST EQUIPMENTS UTILIZED

Conducted test system

No. [115242998-SRD02
Page13 of 138

No Equipment Model Serial Manufacturer Calibration | Calibration
) quip Number date Due date
Vect Signal Rohd &
1 [ vVeetor SN bena0 | 200089 onae 2015-07-08 | 2016-07-07
Analyzer Schwarz
) Rohde &
2 | Test Receiver ESS 847151/015 2015-11-29 | 2016-11-28
Schwarz
3 | LISN ESH2-75 | 820091/012 | 0" & 045445 | 2016-4-14
Schwarz
4 | Shielding Room | S81 / ETS-Lindgren / /
Radiated emission test system
Serial Calibrati Calibrati
No. Equipment Model era Manufacturer alibration alfbratio
Number date n Due date
) Rohde &
1 Test Receiver ESU26 100376 2015-11-6 2016-11-5
Schwarz
2 | BiLog Antenna | VULB9163 | 9163-514 Schwarzbeck 2013-11-11 | 2016-11-10
Dual-Ridge
3 | Waveguide 3117 00119024 ETS-Lindgren 2014-4-20 2017-4-19
Horn Antenna
Dual-Ridge
4 | Waveguide 3116 2661 EMCO 2013-7-1 2016-06-30
Horn Antenna
Rohde &
5 | Loop antenna HFH2-Z2 | 829324/007 2013-12-21 | 2016-12-20
Schwarz
5 Semi-anechoic / CT000332-1 | Frankonia / /
chamber 074 German
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ANNEX A: MEASUREMENT RESULTS

A.1. Measurement Method

A.1.1. Conducted Measurements

1). Connect the EUT to the test system correctly.

2). Set the EUT to engineering mode, the transmitter’s duty cycle is 100%. (Transmitter, receiver
or transmitter & receiver).

3). Set the EUT to the required channel.

4). Set the spectrum analyzer to start measurement.

5). Record the values. Vector Signal Analyzer

Shielding room

A.1.2. Radiated Emission Measurements

In the case of radiated emission, the used settings are as follows,

Sweep frequency from 30 MHz to 1GHz, RBW = 100 kHz, VBW = 300 kHz;
Sweep frequency from 1 GHz to 26GHz, RBW = 1MHz, VBW = 10Hz;

Antenna Antenna

=UT Y Y t

Anechoic Chamber

The measurement is made according to KDB 789033

The radiated emission test is performed in semi-anechoic chamber. The distance from the EUT to
the reference point of measurement antenna is 3m. The test is carried out on both vertical and
horizontal polarization and only maximization result of both polarizations is kept. During the test,
the turntable is rotated 360° and the measurement antenna is moved from 1m to 4m to get the
maximization result.
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A.2. Maximum output Power

Measurement Limit and Method:
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Standard

Frequency (MHz)

Limit (dBm)

FCC CRF Part 15.407(a)

5150MHz~5250MHz

24dBm

5250MHz~5350MHz

24dBm or 11+10logB

5470MHz~5725MHz

24dBm or 11+10logB

Limit use the less value, and B is the 26dB bandwidth.
The measurement method SA-1 is made according to KDB 789033

Measurement Results:

802.11a mode

Test Result (dBm)

Mode Channel Data Rate (Mbps)
6 9 12 18 24 36 48 54

5180MHz (Ch36) 6.93 6.87 6.89 6.85 6.79 6.74 6.64 6.62
5200MHz (Ch40) 8.19 / / / / / / /
5240MHz(Ch48) 8.99 / / / / / / /
5260MHz(Ch52) 10.64 / / / / / / /

802.11a | 5280MHz(Ch56) 10.75 / / / / / / /
5320MHz(Ch64) 11.31 / / / / / / /
5500MHz(Ch100) 6.67 / / / / / / /
5580MHz(Ch116) 8.21 / / / / / / /
5700MHz(Ch140) 8.86 / / / / / / /

The data rate 6Mbps is selected as worse condition, and the following cases are performed with
this condition.
802.11n-HT20 mode

Test Result (dBm)

Mode Channel Data Rate
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7

5180MHz (Ch36) 6.09 6.01 5.97 5.90 5.84 5.77 5.74 5.69
5200MHz (Ch40) 7.28 / / / / / / /
5240MHz(Ch48) 8.13 / / / / / / /
5260MHz(Ch52) 9.76 / / / / / / /

802.11n

(HT20) 5280MHz(Ch56) 9.84 / / / / / / /
5320MHz(Ch64) 10.37 / / / / / / /
5500MHz(Ch100) 5.79 / / / / / / /
5580MHz(Ch116) 7.54 / / / / / / /
5700MHz(Ch140) 8.62 / / / / / / /

The data rate MCSO is selected as worse condition, and the following cases are performed with
this condition.




(IE)

802.11n-HT40 mode
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Test Result (dBm)
Mode Channel Data Rate
MCS0O | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7

5190MHz (Ch38) 4.81 4.70 4.63 4.53 4.38 4.30 4.25 4.22
5230MHz(Ch46) 8.13 / / / / / / /
5270MHz(Ch54) 10.45 / / / / / / /

802.11n

(HT40) 5310MHz(Ch62) 9.61 / / / / / / /
5510MHz(Ch102) 5.34 / / / / / / /
5550MHz(Ch110) 6.88 / / / / / / /
5670MHz(Ch134) 8.18 / / / / / / /

The data rate MCSO is selected as worse condition, and the following cases are performed with

this condition.

Measurement Uncertainty:

Measurement Uncertainty 0.75dB
A.3. Peak Power Spectral Density (conducted)
Measurement Limit:
Standard Frequency (MHz) Limit (dBm/MHz)
5150MHz~5250MHz 11
FCC CRF Part 15.407(a) 5250MHz~5350MHz 11
5470MHz~5725MHz 11

The output power measurement method SA-1 is made according to KDB 789033

Measurement Uncertainty:

Measurement Uncertainty

0.75dB
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Measurement Results:

Mode Channel Power Spectral Density Conclusion
(dBm/MHz)
5180 MHz -2.29 P
5200 MHz -0.80 P
5240 MHz -0.50 P
5260 MHz 1.43 P
802.11a 5280 MHz 0.87 P
5320 MHz 2.00 P
5500 MHz -2.29 P
5580 MHz -1.28 P
5700 MHz -0.68 P
5180 MHz -3.12 P
5200 MHz -1.96 P
5240 MHz -1.58 P
5260 MHz -0.14 P
802.11n
HT20 5280 MHz -0.16 P
5320 MHz 0.69 P
5500 MHz -3.63 P
5580 MHz -2.16 P
5700 MHz -1.25 P
5190 MHz -7.14 P
5230 MHz -4.11 P
5270 MHz -2.12 P
802.11n 5310 MHz 3.03 P
HT40
5510 MHz -7.42 P
5550 MHz -4.88 P
5670 MHz -3.70 P

Conclusion: PASS
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A.4. Occupied 26dB Bandwidth(conducted)

Measurement Limit:
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Standard Limit (kHz)
FCC 47 CFR Part 15.403 (i) /
The measurement is made according to KDB 789033
Measurement Uncertainty:
Measurement Uncertainty 60.80Hz

Measurement Result:

Occupied 26dB Bandwidth .
Mode Channel conclusion
( kHz)
5180 MHz Fig.1 40800 P
5200 MHz Fig.2 34800 P
5240 MHz Fig.3 33450 P
5260 MHz Fig.4 33600 P
802.11a 5280 MHz Fig.5 32850 P
5320 MHz Fig.6 35550 P
5500 MHz Fig.7 41200 P
5580 MHz Fig.8 39950 P
5700 MHz Fig.9 35150 P
5180 MHz Fig.10 28900 P
5200 MHz Fig.11 29000 P
5240 MHz Fig.12 28650 P
5260 MHz Fig.13 26950 P
802.11n 5280 MHz Fig.14 29350 P
HT20 9.
5320 MHz Fig.15 32800 P
5500 MHz Fig.16 32800 P
5580 MHz Fig.17 34100 P
5700 MHz Fig.18 32200 P
5190 MHz Fig.19 45680 P
5230 MHz Fig.20 51120 P
5270 MHz Fig.21 49680 P
802.11n .
5310 MHz Fig.22 46080 P
HT40 -
5510 MHz Fig.23 50480 P
5550 MHz Fig.24 73200 P
5670 MHz Fig.25 57200 P

Conclusion: PASS
Test graphs as below:
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Occupied 26dB Bandwidth, 802.11a,channel 36 5180.0MHz! Ref:15 dbm
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Fig.1 Occupied 26dB Bandwidth (802.11a, 5180MHz)

Occupied 26dB Bandwidth, 802.11a,channel 40 5200.0MHz! Ref:15 dbm

Auw:10 dB
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Fig.2 Occupied 26dB Bandwidth (802.11a, 5200MHz)
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Occupied 26dB Bandwidth, 802.11a,channel 48 5240 0MHz! Ref:15 dbm
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Fig.3 Occupied 26dB Bandwidth (802.11a, 5240MHz)

Occupied 26dB Bandwidth, 802.11a,channel 52 5260.0MHz! Ref:15 dbm
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Fig.4 Occupied 26dB Bandwidth (802.11a, 5260MHz)
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Occupied 26dB Bandwidth, 802.11a,channel 56 5280.0MHz! Ref:15 dbm
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Fig. 5 Occupied 26dB Bandwidth (802.11a, 5280MHz)
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Occupied 26dB Bandwidth, 802.11a,channel 64 5320.0MHz! Ref:15 dbm
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Fig. 6 Occupied 26dB Bandwidth (802.11a, 5320MHz)
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Occupied 26dB Bandwidth, 802.11a,channel 100 5500.0MHz! Ref:15 dbm
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Fig.7 Occupied 26dB Bandwidth (802.11a, 5500MHz)
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Fig. 8 Occupied 26dB Bandwidth (802.11a, 5600MHz)
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Fig.9 Occupied 26dB Bandwidth (802.11a, 5700MHz)
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Fig. 10 Occupied 26dB Bandwidth (802.11n-HT20, 5180MHz)
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Fig. 11 Occupied 26dB Bandwidth (802.11n-HT20, 5200MHz)
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Fig. 12 Occupied 26dB Bandwidth (802.11n-HT20, 5240MHz)
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Fig. 13 Occupied 26dB Bandwidth (802.11n-HT20, 5260MHz)
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Fig. 14 Occupied 26dB Bandwidth (802.11n-HT20, 5280MHz)
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Fig. 15 Occupied 26dB Bandwidth (802.11n-HT20, 5320MHz)
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Fig. 16 Occupied 26dB Bandwidth (802. 11n-HT20, 5500MHz)
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Occupied 26dB Bandwidth, 802.11n-20,channel 116 5580 0MHz! Ref:15 dbm
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Fig. 17 Occupied 26dB Bandwidth (802. 11n-HT20, 5600MHz)
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Fig. 18 Occupied 26dB Bandwidth (802. 11n-HT20, 5700MHz)
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Fig. 19 Occupied 26dB Bandwidth (802.11n-HT40, 5190MHz)

Occupied 26dB Bandwidth, 802.11n-40 channel 46 5230 .0MHz! Ref:15 dbm
: ; : ; : ; . ; An:10 dB

_.DET;POS

5,190

5185 5200 5205 5210 5215 5220 5225 5230 5235 5240 5245 5250 5255 5260 5265 5270
Frequency(MHZ)

[—=Trace  =-LimtLine --Series2 ¥ Marked |

Fig. 20 Occupied 26dB Bandwidth (802.11n-HT40, 5230MHz)
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Occupied 26dB Bandwidth, 802 11n-40 channel 54 5270.0MHz! Ref:15 dbm

8 <

5230 5235 5240 5245 529 5255 5260 5265 5270 5275  S280 5288 5290 5285 5300 5305 5310
Frequency(MHz)

[=Trace  --LimtLine - SeresZ ¥ Marked |

Fig. 21 Occupied 26dB Bandwidth (802.11n-HT40, 5270MHz)

Occupied 26dB Bandwidth, 802.11n-40 channel 62 5310.0MHz! Ref:15 dbm

Ant:10 dB

50

5270 5275 5280 5285 5200  S295 5300 5305 5310 5315 5320 5325 5330 533 5380 54§ 5350
Frequency(MHZ)

[—=Trace  =-LimtLine --Series2 ¥ Marked |

Fig. 22 Occupied 26dB Bandwidth (802.11n-HT40, 5310MHz)
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Fig. 23 Occupied 26dB Bandwidth (802. 11n-HT40, 5510MHz)
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Fig. 24 Occupied 26dB Bandwidth (802. 11n-HT40, 5590MHz)
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Occupied 26dB Bandwidth, 802.11n-40,channel 134 5670.0MHz!
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Fig. 25 Occupied 26dB Bandwidth (802. 11n-HT40, 5670MHz)
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A.5. Band Edges Compliance

A5.1 Band Edges - conducted

Measurement Limit:

No. [115242998-SRD02
Page32 of 138

Standard Limit (dBm/MHz)
FCC 47 CFR Part 15.407 <-27
The measurement is made according to KDB 789033
Measurement Uncertainty:
Measurement Uncertainty 0.75dB
Measurement Result:
Mode Channel Test Results Conclusion
5180 MHz Fig.26 P
5320 MHz Fig.27 P
802.11a -
5500 MHz Fig.28 P
5700 MHz Fig.29 P
5180 MHz Fig.30 P
802.11n 5320 MHz Fig.31 P
HT20 5500 MHz Fig.32 P
5700 MHz Fig.33 P
5190 MHz Fig.34 P
802.11n 5310 MHz Fig.35 P
HT40 5510 MHz Fig.36 P
5670 MHz Fig.37 P

Conclusion: PASS
Test graphs as below:
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Fig. 26 Band Edges (802.11a, 5180MHz)
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Fig. 27 Band Edges (802.11a, 5320MHz)
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Fig. 28 Band Edges (802.11a, 5500MHz)
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Fig. 29 Band Edges (802.11a, 5700MHz)
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Fig. 30 Band Edges (802.11n-HT20, 5180MHz)
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' f . f ' f . f f (] ) [ ' [} 20

At=20

dB

5300 5305 5310 5315 S320 S$325 5330 53236 5340 S345 S350 5355 5360 5265 5370 537 5380 385 5390 5395 5,400
Frequency(MHzZ)

— Trace =+Limit Line ¥ Marked

Fig. 31 Band Edges (802.11n-HT20, 5320MHz)
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Fig. 32 Band Edges (802.11n-HT20, 5500MHz)
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Fig. 33 Band Edges (802.11n-HT20, 5700MHz)
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Fig. 34 Band Edges (802.11n-HT40, 5190MHz)
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Fig. 35 Band Edges (802.11n-HT40, 5310MHz)
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Fig. 36 Band Edges (802.11n-HT40, 5510MHz)
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Fig. 37 Band Edges (802.11n-HT40, 5670MHz)
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A5.2 Band Edges - Radiated

Measurement Limit:

No. 115242998-SRD02

Page39 of 138

Standard

Limit (dB p V/m)

FCC 47 CFR Part 15.209

Peak

74

Average

54

The measurement is made according to KDB 789033
In addition, radiated emissions which fall in the restricted bands, as defined in § 15.205(a), must
also comply with the radiated emission limits specified in § 15.209(a) (see § 15.205(c)).

Measurement Uncertainty:

Measurement Uncertainty

0.75dB

Measurement Result:

Mode Channel Test Results Conclusion
5180 MHz Fig.38 P
802.11a 5320 MHz F?g.39 P
5500 MHz Fig.40 P
5700 MHz Fig.41 P
5180 MHz Fig.42 P
802.11n 5320 MHz Fig.43 P
HT20 5500 MHz Fig.44 P
5700 MHz Fig.45 P
5190 MHz Fig.46 P
802.11n 5310 MHz Fig.47 P
HT40 5510 MHz Fig.48 P
5670 MHz Fig.49 P

Conclusion: PASS
Test graphs as below:
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Fig. 38 Band Edges (802.11a, 5180MHz)

RE-Power_5.325G-5.375GHz

HCC Part 15 PK U-NIT 2

5-351045000-GHz
65,782 dBfif/m
\

5.350100000 _GHz POCHPSRENIBRANGHIENTING
48,449 dBfi#%/m
v

40
5325

5330 5340 5350 5360 5370 5375
Frequency in MHz

Fig. 39 Band Edges (802.11a, 5320MHz)
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Fig. 41 Band Edges (802.11a, 5700MHz)
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Fig. 43 Band Edges (802.11n-HT20, 5320MHz)



No. [115242998-SRD02
Page43 of 138

RE-Power_5.45G-5.5GHz

"o
1051
1007
95T
90T
85T
E 8ot
%‘» L
F@ Ppg4 15 PK U-NIT 2ext
£ I
e 70T
F L
~ et 5./458615000 GHz
L 58.791 dBH/m
60T v
FCC Pas JHBWAVEHEENTINDS
L 5. 459860000 GHz
50T 45.992 dBif/m
[ v
451_
40+ t t t t t t t t t {
5450 5460 5470 5480 5490 5500
Frequency in MHz
Fig. 44 Band Edges (802.11n-HT20, 5500MHz)
RE-Power_5.7G-5.750GHz
100]—
95
90T
851
80T
¢ 75T FCC Part 15 PK UNIT Zext I
r,\aﬂ L
3 701
£ o
% 65:
60T
551 becPart4bAVGH-NH2extH
50T
45T
40 t t t t t t t t t |
5700 5710 5720 5730 5740 5750

Frequency in MHz

Fig. 45 Band Edges (802.11n-HT20, 5700MHz)
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Fig. 47 Band Edges (802.11n-HT40, 5310MHz)
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A.6. Transmitter Spurious Emission

Measurement Limit:

Standard Limit

FCC 47 CFR Part 15.407 -27 dBm/MHz

The measurement is made according to KDB 789033
In addition, radiated emissions which fall in the restricted bands, as defined in § 15.205(a), must
also comply with the radiated emission limits specified in § 15.209(a) (see § 15.205(c)).

Limit in restricted band:

Frequency of emission ) )
Field strength(dBuV/m) Measurement distance(m)
(MHz)
30-88 40.0 3
88-216 43.5 3
216-960 46.0 3
Above 960 54.0 3

Note: for frequency range below 960MHz, the limit in 15.209 is defined in 10m test distance. The limit used above

is calculated from 10m to 3m

Measurement uncertainty:
Expanded measurement uncertainty for this test item is U =3.9 dB, k=2.

Measurement Results:
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(IE)

802.11a mode

Mode Channel Frequency Range Test Results Conclusion

1 GHz ~ 6 GHz Fig.50 P

36(5180MHz) -
6 GHz ~ 18 GHz Fig.51 P
30 MHz ~1 GHz Fig.52 P
1 GHz ~ 6 GHz Fig.53 P
40(5200MHz) 6 GHz ~ 18 GHz Fig.54 P
18 GHz ~ 26.5 GHz Fig.55 P
26.5 GHz ~ 40 GHz Fig.56 P
1 GHz ~ 6 GHz Fig.57 P

48(5240MHz) X
6 GHz ~ 18 GHz Fig.58 P
1 GHz ~ 6 GHz Fig.59 P

52(5260MHz) -
6 GHz ~ 18 GHz Fig.60 P
30 MHz ~1 GHz Fig.61 P
1 GHz ~ 6 GHz Fig.62 P

802.11a -
56(5280MHz) 6 GHz ~ 18 GHz Fig.63 P
18 GHz ~ 26.5 GHz Fig.64 P
26.5 GHz ~ 40 GHz Fig.65 P
1 GHz ~ 6 GHz Fig.66 P

64(5320MHz) -
6 GHz ~ 18 GHz Fig.67 P
1 GHz ~ 6 GHz Fig.68 P

100(5500MHz) -
6 GHz ~ 18 GHz Fig.69 P
30 MHz ~1 GHz Fig.70 P
6 GHz ~ 18 GHz Fig.71 P

120(5600MHz) -
18 GHz ~ 26.5 GHz Fig.72 P
26.5 GHz ~ 40 GHz Fig.73 P
1 GHz ~ 6 GHz Fig.74 P

140(5700MHz) -
6 GHz ~ 18 GHz Fig.75 P
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802.11n-HT20 mode
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Mode Channel Frequency Range Test Results Conclusion

1 GHz ~ 6 GHz Fig.76 P

36(5180MHz) -
6 GHz ~ 18 GHz Fig.77 P
30 MHz ~1 GHz Fig.78 P
1 GHz ~ 6 GHz Fig.79 P
40(5200MHz) 6 GHz ~ 18 GHz Fig.80 P
18 GHz ~ 26.5 GHz Fig.81 P
26.5 GHz ~ 40 GHz Fig.82 P
1 GHz ~ 6 GHz Fig.83 P

48(5240MHz) X
6 GHz ~ 18 GHz Fig.84 P
1 GHz ~ 6 GHz Fig.85 P

52(5260MHz) -
6 GHz ~ 18 GHz Fig.86 P
30 MHz ~1 GHz Fig.87 P
1 GHz ~ 6 GHz Fig.88 P

802.11n :
"HT20 56(5280MHz) 6 GHz ~ 18 GHz Fig.89 P
18 GHz ~ 26.5 GHz Fig.90 P
26.5 GHz ~ 40 GHz Fig.91 P
1 GHz ~ 6 GHz Fig.92 P

64(5320MHz) -
6 GHz ~ 18 GHz Fig.93 P
1 GHz ~ 6 GHz Fig.94 P

100(5500MHz) -
6 GHz ~ 18 GHz Fig.95 P
30 MHz ~1 GHz Fig.96 P
1 GHz ~ 6 GHz Fig.97 P
120(5600MHz) 6 GHz ~ 18 GHz Fig.98 P
18 GHz ~ 26.5 GHz Fig.99 P
26.5 GHz ~ 40 GHz Fig.100 P
1 GHz ~ 6 GHz Fig.101 P
140(5700MHz) 5

6 GHz ~ 18 GHz

Fig.102
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802.11n-HT40 mode
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Mode Channel Frequency Range Test Results Conclusion
30 MHz ~1 GHz Fig.103 P
1 GHz ~ 6 GHz Fig.104 P
38(5190MHz) 6 GHz ~ 18 GHz Fig.105 P
18 GHz ~ 26.5 GHz Fig.106 P
26.5 GHz ~ 40 GHz Fig.107 P
1 GHz ~ 6 GHz Fig.108 P
6 GHz ~ 18 GHz Fig.109 P
46(5230MHz) -
1 GHz ~ 6 GHz Fig.110 P
6 GHz ~ 18 GHz Fig.111 P
30 MHz ~1 GHz Fig.112 P
1 GHz ~ 6 GHz Fig.113 P
802.11n 62(5310MHz) 6 GHz ~ 18 GHz Fig.114 P
HT40 18 GHz ~ 26.5 GHz Fig.115 P
26.5 GHz ~ 40 GHz Fig.116 P
1 GHz ~ 6 GHz Fig.117 P
102(5510MHz) -
6 GHz ~ 18 GHz Fig.118 P
30 MHz ~1 GHz Fig.119 P
1 GHz ~ 6 GHz Fig.120 P
118(5590MHz) 6 GHz ~ 18 GHz Fig.121 P
18 GHz ~ 26.5 GHz Fig.122 P
26.5 GHz ~ 40 GHz Fig.123 P
1 GHz ~ 6 GHz Fig.124 P
134(5670MHz) -
6 GHz ~ 18 GHz Fig.125 P

Conclusion: PASS

Note:

A "reference path loss" is established and the Agry, is the attenuation of “reference path loss”, and
including the gain of receive antenna, the gain of the preamplifier, the cable loss.

Pwea is the field strength recorded from the instrument.

The measurement results are obtained as described below:
Result=PpeatArp= PmeatCable Loss+Antenna Factor
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802.11a
Channel 36
Result Cable Antenna Pwmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
5149.410 61.8 -35.1 34.6 62.300 H
17931.600 63.3 -17.7 45.6 35.400 H
17892.800 63.3 -18.5 45.6 36.200 \Y
17947.600 63.2 -17.7 45.6 35.300 H
17923.200 63.1 -17.7 45.6 35.200 \Y
17976.000 63.0 -17.7 45.6 35.100 H
Channel 40
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor | (dBuV/m)
17938.400 63.7 -17.7 45.6 35.800 H
17997.600 63.5 -17.7 45.6 35.600 \Y
17883.600 63.5 -18.5 45.6 36.400 H
17910.800 63.2 -18.5 45.6 36.100 \Y
17981.600 63.1 -17.7 45.6 35.200 \Y
17940.400 62.8 -17.7 45.6 34.900 H
Channel 48
Result Cable Antenna PMea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
17966.400 63.2 -17.7 45.6 35.300 H
17980.000 63.1 -17.7 45.6 35.200 \Y
17853.200 63.0 -18.5 45.6 35.900 H
17955.600 63.0 -17.7 45.6 35.100 H
17879.600 62.9 -18.5 45.6 35.800 H
17925.600 62.9 -17.7 45.6 35.000 \Y
Channel 52
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
17989.600 63.5 -17.7 45.6 35.6 \Y
17894.000 63.3 -18.5 45.6 36.2 H
17994.000 63.1 -17.7 45.6 35.2 \Y
17919.200 63.1 -17.7 45.6 35.2 H
17967.600 63.0 -17.7 45.6 35.1 \Y
17932.800 62.9 -17.7 45.6 35.0 H
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Channel 56
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
17949.200 63.0 -17.7 45.6 35.1 H
17925.600 62.9 -17.7 45.6 35.0 H
17862.800 62.9 -18.5 45.6 35.8 \Y
17967.200 62.9 -17.7 45.6 35.0 H
17992.000 62.8 -17.7 45.6 34.9 H
17960.800 62.8 -17.7 45.6 34.9 \Y
Channel 64
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor | (dBuV/m)
5351.045 65.8 -34.8 34.6 66.0 H
17951.200 63.4 -17.7 45.6 35.5 \Y
17892.800 62.8 -18.5 45.6 35.7 \Y
17922.800 62.7 -17.7 45.6 34.8 \Y
17928.800 62.7 -17.7 45.6 34.8 H
17870.000 62.7 -18.5 45.6 35.6 \Y
Channel 100
Result Cable Antenna PMea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
5460.000 45.5 -34.9 34.6 45.8 \Y
17979.200 51.2 -17.7 45.6 23.3 H
17977.200 51.0 -17.7 45.6 23.1 \Y
17993.600 51.0 -17.7 45.6 23.1 \Y
17969.600 50.9 -17.7 45.6 23.0 \Y
17991.200 50.9 -17.7 45.6 23.0 H
Channel 120
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
17976.000 51.1 -17.7 45.6 23.2 \Y
17972.400 51.1 -17.7 45.6 23.2 \Y
17969.600 51.0 -17.7 45.6 23.1 H
17976.400 51.0 -17.7 45.6 23.1 \Y
17983.200 50.9 -17.7 45.6 23.0 \Y
17984.800 50.9 -17.7 45.6 23.0 \Y
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Channel 140
Result Cable Antenna Pwmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
5726.050 46.3 -33.8 35.1 45.0 H
17992.800 51.1 -17.7 45.6 23.2 \Y
17960.800 50.9 -17.7 45.6 23.0 H
17986.800 50.9 -17.7 45.6 23.0 H
17985.200 50.8 -17.7 45.6 22.9 \Y
17982.400 50.8 -17.7 45.6 22.9 H
802.11n-HT20
Channel 36
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor | (dBuV/m)
5148.915 62.2 -35.1 34.6 62.700 \Y
17926.800 63.5 -17.7 45.6 35.600 \Y
17969.600 63.2 -17.7 45.6 35.300 H
17996.000 63.1 -17.7 45.6 35.200 \Y
17998.400 63.0 -17.7 45.6 35.100 H
17910.800 63.0 -18.5 45.6 35.900 H
Channel 40
Result Cable Antenna PMea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
17867.200 63.3 -18.5 45.6 36.200 \Y
17920.400 63.2 -17.7 45.6 35.300 \Y
17988.800 63.0 -17.7 45.6 35.100 H
17798.000 62.8 -18.5 45.6 35.700 H
17962.400 62.7 -17.7 45.6 34.800 \Y
17843.200 62.7 -18.5 45.6 35.600 \Y
Channel 48
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
17960.000 63.5 -17.7 45.6 35.600 \Y
17950.000 62.8 -17.7 45.6 34.900 H
17942.400 62.8 -17.7 45.6 34.900 H
17968.800 62.6 -17.7 45.6 34.700 \Y
17982.400 62.6 -17.7 45.6 34.700 \Y
17988.000 62.6 -17.7 45.6 34.700 \Y




 — ¢ No. 115242998-SRD02
w777 Page53 of 138
N
Channel 52
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
17995.200 64.3 -17.7 45.6 36.4 \Y
17837.600 64.1 -18.5 45.6 37.0 \Y
17958.000 63.4 -17.7 45.6 35.5 \Y
17970.400 62.9 -17.7 45.6 35.0 H
17737.600 62.9 -18.5 45.6 35.8 H
17948.800 62.8 -17.7 45.6 34.9 H
Channel 56
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor | (dBuV/m)
17941.600 63.1 -17.7 45.6 35.2 \Y
17992.800 62.7 -17.7 45.6 34.8 \Y
17918.800 62.6 -17.7 45.6 34.7 H
17714.800 62.6 -18.9 45.6 35.9 \Y
17892.000 62.5 -18.5 45.6 354 \Y
17902.000 62.5 -18.5 45.6 354 H
Channel 64
Result Cable Antenna PMea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
5352.310 711 -34.8 34.6 71.3 \Y
17966.400 63.2 -17.7 45.6 35.3 \Y
17912.800 63.0 -18.5 45.6 35.9 \Y
17907.200 63.0 -18.5 45.6 35.9 H
17982.400 63.0 -17.7 45.6 35.1 \Y
17958.400 62.8 -17.7 45.6 34.9 \Y
Channel 100
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
5459.860 46.0 -34.9 34.6 46.3 \Y
17967.600 50.9 -17.7 45.6 23.0 H
17980.000 50.9 -17.7 45.6 23.0 \Y
17927.600 50.8 -17.7 45.6 22.9 \Y
17996.400 50.8 -17.7 45.6 22.9 H
17956.800 50.8 -17.7 45.6 22.9 \Y
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Channel 120
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
17980.800 51.0 -17.7 45.6 23.1 \Y
17981.200 50.9 -17.7 45.6 23.0 \Y
17984.000 50.8 -17.7 45.6 22.9 H
17976.800 50.7 -17.7 45.6 22.8 H
17971.600 50.7 -17.7 45.6 22.8 \Y
17990.400 50.7 -17.7 45.6 22.8 H
Channel 140
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor | (dBuV/m)
5725.000 46.8 -33.8 35.1 455 \Y
17988.000 50.9 -17.7 45.6 23.0 \Y
17993.200 50.9 -17.7 45.6 23.0 H
17980.000 50.8 -17.7 45.6 22.9 \Y
17971.200 50.8 -17.7 45.6 22.9 H
17982.000 50.8 -17.7 45.6 22.9 \Y
802.11n-HT40
Channel 38
Result Cable Antenna PMea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
5148.240 63.2 -35.1 34.6 63.700 H
17980.800 63.2 -17.7 45.6 35.300 H
17985.200 62.8 -17.7 45.6 34.900 H
17976.800 62.8 -17.7 45.6 34.900 \Y
17856.800 62.8 -18.5 45.6 35.700 \Y
17973.200 62.8 -17.7 45.6 34.900 H
Channel 46
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
17892.000 63.4 -18.5 45.6 36.300 \Y
17828.000 63.2 -18.5 45.6 36.100 \Y
17981.600 62.9 -17.7 45.6 35.000 \Y
17868.000 62.9 -18.5 45.6 35.800 H
17901.600 62.9 -18.5 45.6 35.800 \Y
17999.200 62.7 -17.7 45.6 34.800 H
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Channel 54
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
17929.600 63.9 -17.7 45.6 36.0 H
17924.400 63.5 -17.7 45.6 35.6 \Y
17874.000 63.2 -18.5 45.6 36.1 H
17880.400 63.2 -18.5 45.6 36.1 H
17900.400 63.1 -18.5 45.6 36.0 \Y
17902.400 62.9 -18.5 45.6 35.8 H
Channel 62
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor | (dBuV/m)
5350.000 64.0 -34.8 34.6 64.2 \Y
17981.600 63.8 -17.7 45.6 35.9 H
17876.800 63.0 -18.5 45.6 35.9 H
17985.200 63.0 -17.7 45.6 35.1 \Y
17918.800 62.8 -17.7 45.6 34.9 \Y
17845.200 62.8 -18.5 45.6 35.7 H
Channel 102
Result Cable Antenna PMea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
5459.840 53.0 -34.9 34.6 53.3 H
17975.600 50.9 -17.7 45.6 23.0 \Y
17953.600 50.9 -17.7 45.6 23.0 H
17983.200 50.9 -17.7 45.6 23.0 H
17980.400 50.9 -17.7 45.6 23.0 \Y
17968.000 50.8 -17.7 45.6 22.9 H
Channel 118
Result Cable Antenna Pmea Polarization
Frequency(MHz)
(dBuV/m) Loss Factor (dBuV/m)
17972.400 51.1 -17.7 45.6 23.2 H
17962.800 50.9 -17.7 45.6 23.0 \Y
17977.600 50.8 -17.7 45.6 22.9 H
17989.600 50.8 -17.7 45.6 22.9 \Y
17912.000 50.8 -18.5 45.6 23.7 H
17959.600 50.8 -17.7 45.6 22.9 \Y
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Channel 134
Frequency(MHz) Result Cable Antenna Pmea Polarization
(dBuV/m) Loss Factor (dBuV/m)
5727.310 46.3 -33.8 35.1 45.0 H
17972.800 51.0 -17.7 45.6 23.1 \Y
17988.400 51.0 -17.7 45.6 23.1 \Y
17979.600 50.9 -17.7 45.6 23.0 Y
17961.600 50.8 -17.7 45.6 22.9 Y
17967.200 50.8 -17.7 45.6 22.9 H

Test graphs as below:
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Fig. 50 Radiated Spurious Emission (802.11a, ch36, 1 GHz-6 GHz)
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Fig. 51 Radiated Spurious Emission (802.11a, ch36, 6 GHz-18 GHz)
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Fig. 52 Radiated Spurious Emission (802.11a, ch40, 30 MHz-1 GHz)
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Fig. 53 Radiated Spurious Emission (802.11a, ch40, 1 GHz-6 GHz)
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Fig. 54 Radiated Spurious Emission (802.11a, ch40, 6 GHz-18 GHz)
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Fig. 55 Radiated Spurious Emission (802.11a, ch40, 18 GHz-26.5 GHz)
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Fig. 56 Radiated Spurious Emission (802.11a, ch40, 26.5 GHz-40 GHz)
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Fig. 57 Radiated Spurious Emission (802.11a, ch48, 1 GHz-6 GHz)
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Fig. 58 Radiated Spurious Emission (802.11a, ch48, 6 GHz-18 GHz)



(Ilg)

No. [115242998-SRD02
Page61 of 138

RE_WLAN_1G-6GHz

10
1001
071

80T
FCC_PART 15 _PK

7071

60T

Level in dBf#/m

ECC_PART. L5 Wil

50T

40T

30

20 t t t t {
1G 2G 3G 4G 5G 6G
Frequency in Hz

Fig. 59 Radiated Spurious Emission (802.11a, ch52, 1 GHz-6 GHz)
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Fig. 60 Radiated Spurious Emission (802.11a, ch52, 6 GHz-18 GHz)
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Fig. 61 Radiated Spurious Emission (802.11a, ch56, 30 MHz-1 GHz)
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Fig. 62 Radiated Spurious Emission (802.11a, ch56, 1 GHz-6 GHz)
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Fig. 63 Radiated Spurious Emission (802.11a, ch56, 6 GHz-18 GHz)
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Fig. 64 Radiated Spurious Emission (802.11a, ch56, 18 GHz-26.5 GHz)
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Fig. 65 Radiated Spurious Emission (802.11a, ch56, 26.5 GHz-40 GHz)

RE_WLAN_1G-6GHz

1100
1001
9071

80T
ECC_PARTI 15__PK

7071

60T

Level in dBfi#/m

_pec AR libH e

50T

401

307

20 + + + + i
1G 2G 3G 4G 5G 6G

Frequency in Hz

Fig. 66 Radiated Spurious Emission (802.11a, ch64, 1 GHz-6 GHz)
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Fig. 67 Radiated Spurious Emission (802.11a, ch64, 6 GHz-18 GHz)
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Fig. 68 Radiated Spurious Emission (802.11a, ch100, 1 GHz-6 GHz)
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Fig. 69 Radiated Spurious Emission (802.11a, ch100, 6 GHz-18 GHz)
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Fig. 70 Radiated Spurious Emission (802.11a, ch120, 30 MHz-1 GHz)
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Fig. 71 Radiated Spurious Emission (802.11a, ch120, 6 GHz-18 GHz)
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Fig. 72 Radiated Spurious Emission (802.11a, ch120, 18 GHz-26.5 GHz)
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Fig. 73 Radiated Spurious Emission (802.11a, ch120, 26.5 GHz-40 GHz)
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Fig. 74 Radiated Spurious Emission (802.11a, ch140, 1 GHz-6 GHz)
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Fig. 75 Radiated Spurious Emission (802.11a, ch140, 6 GHz-18 GHz)
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Fig. 76 Radiated Spurious Emission (802.11n-HT20, ch36, 1 GHz-6 GHz)
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Fig. 77 Radiated Spurious Emission (802.11n-HT20, ch36, 6 GHz-18 GHz)
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Fig. 78 Radiated Spurious Emission (802.11n-HT20, ch40, 30 MHz-1 GHz)
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Fig. 79 Radiated Spurious Emission (802.11n-HT20,
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Fig. 80 Radiated Spurious Emission (802.11n-HT20, ch40, 6 GHz-18 GHz)
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Fig. 81 Radiated Spurious Emission (802.11n-HT20, ch40, 18 GHz-26.5 GHz)
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Fig. 82 Radiated Spurious Emission (802.11n-HT20, ch40, 26.5 GHz-40 GHz)
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Fig. 83 Radiated Spurious Emission (802.11n-HT20, ch48, 1 GHz-6 GHz)
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Fig. 84 Radiated Spurious Emission (802.11n-HT20, ch48, 6 GHz-18 GHz)
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Fig. 85 Radiated Spurious Emission (802.11n-HT20, ch52, 1 GHz-6 GHz)

Normal RE_6G-18GHz_filter

80T

75t ECCPARTH5—PK

07T
65T
60T

551 i FCC PART15-AVG

50T

Level in dBfi#/m

454
401
35:
30T

251

20

Frequency in GHz

Fig. 86 Radiated Spurious Emission (802.11n-HT20, ch52, 6 GHz-18 GHz)



